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This test report shall not be reproduced partially, or in full, without the prior written approval of Celltech Labs Inc.

hs
Test Report Approved By ,;}%;«%@ Glen Westwell 8/13/2013 Celltech Labs Inc.
Applicant: . . . FCC ID: AMWUT396 .
Uniden America Corporation Ind. Can.: 513C-UT396 Model(s): Bearcat PC687W m
DUT Type: | AM Mobile CB Radio Transceiver with Weather Alert | Frequency Range: 26.965 - 27.405 MHz
2013 Celltech Labs Inc. | This document is not to be reproduced in whole or in part without the prior written permission of Celltech Labs Inc. Page 1 of 32




(Celltech

Y,
A

8/13/2013
RS
1.0 oA

i
AN

080813AMW-T1248-E95D
08/01/2013-08/09/2013

FCC 47 CFR §2, §95D,
RSS-236, RSS_GEN

Test Report Serial No.:
Measurement Date(s):

Rule Part(s) Applied:

Test Report Issue Date:

=

Test Report Revision No.:

aa

outig) o
Test Lab Certificate No. 2470.01

Test Site Registration(s): FCC Accredited Site

TABLE OF CONTENTS

0TS T O PRSI 5
2.0 REFERENGQGES ... ..ottt e ettt e e ettt e e e ettt e e e e aa e e e e e st ee e e e st e e e e e easeaeeeanseeeeeanbeeeeeabaeeeanseaeeaanseeeeeanneeaeannnes 5
2 I N o 0 P Y= = 1= (=Y =L P 5
3.0 PASS/FAIL CRITERIA . ...ttt e et e et e e et e e e saeeeeaaasae e e e nsseeeeansseeeeansaeaeeansaeeeannseeeeansseeeeansneeeeennnes 5
4.0 FACILITIES AND ACCREDITATIONS .....coeiiiiitiiie ittt eette e e ettt e e e et e e e e aataeaeeabaeaesasseaeeaassaeeesaasseeesnsaneesasaeeeeans 6
5.0 GENERAL INFORMATION ...ttt ee ettt e e e eee et e e e aasaeeeaaasseeeeaanseee e e nseeaeaansaeeeeansteeeansbeeeeannneeeeanees 6
5.1 DUT Description & SPECIfiCAtiONS.......coeiiiiiiiiiiiiie et e e e e e e e e e e e e e e anbaeeeeaeeeaaannnneees 6
Appendix A RF Output POWEr MEaSUMEMENT.........ciiiiiiiiiiiiiiie ittt e et e e ettt e e anee e e e anneeeesanneeas 7
Appendix B Modulation Characteristics (Modulation Limiting).........cceeeeiiioiiiiiiieee e e e 9
Appendix C Modulation Characteristics (Audio Frequency Response & Low Pass Filter)............cc.ccccoveeennee 11
Appendix D Occupied Bandwidth and EmISSION MaSK ...........eeeiiiiuiiiiiiiiiiie e 13
Appendix E Spurious Emissions at the Antenna Terminal ............cccuvviiiiieiiii i 15
Appendix F Radiated SpUriOUS EMISSIONS........cciiiiuiiiiiiiee et e e e e e e e e e e e e e e e eeeeaeeeaaannneees 22
Appendix G T [T a1y Y1 =1 o1 Y P 27
Appendix H DY ofc N o aTo) (ol =1 0] 1 =SSR PP 29
END OF DOCUMENT ......ctiiiieiiieete ettt e e ettt e e et e e e aseeeeeaaasseeeaassseeeaansseeaeansaeaeaansaeeeaansseeeaensseeeansseeeaansseeeeanssaeaeennnes 32
FIGURES
Figure B.5-1 - Setup Drawing — Modulation CharacteristiCs ............coeuiieiiiiiiiiiiiiie e ee e eseeeeee e 9
Figure C.5-1 - Setup Drawing — Audio FrequenCy RESPONSE ........coiuiiiiiiiiiiii it 11
Figure D.5-1 - Setup Drawing — Occupied Bandwidth & EmisSion Mask.............ccooiiiiiiiiiiiiiiii e 13
Figure E.5-1 - Setup Drawing — Occupied Bandwidth & Emission Mask ... 15
Figure F.6-1 - Setup Drawing — Detected Radiated Spurious EMISSIONS ..........cccviiiiiiiiiiiiiiie e 23
Figure G.5-1 - Setup Drawing — Frequency Stability ............ooo i ae s 27

Applicant: . . - FCC ID: AMWUT396 .

Uniden America Corporation ind. Can.: 513C-UT396 Model(s): Bearcat PC687W m
DUT Type: | AM Mobile CB Radio Transceiver with Weather Alert | Frequency Range: 26.965 - 27.405 MHz
2013 Celltech Labs Inc. | This document is not to be reproduced in whole or in part without the prior written permission of Celltech Labs Inc. Page 2 of 32




Cel hech [ Veasurement Date(s) | 08/01/2013-08/09/2013
elirecn FCC 47 CFR §2, §95D,
RSS-236, RSS_GEN

Test Report Serial No.: 080813AMW-T1248-E95D

Test Report Issue Date:

8/13/2013

AT,

Test Report Revision No.:

1.0

Rule Part(s) Applied:

Test Site Registration(s):

FCC Accredited Site

1"y,
S
‘\Q‘E{//z_ %
e
,(///E'\‘\\ [ACCHE!

outig) o
Test Lab Certificate No. 2470.01

TEST SUMMARY
Referenced Standard(s): FCC CFR Title 47 Parts 2, 95(D), 15(B)
Appendix Description of Test Procedure Reference | Limit Reference D?;ito\flgﬁfﬂl;lt'i%nnce Result
§2.1033, 95
A Conducted Power ANSI/TIA/EIA-382-A RSS-236 8/13/2013 Pass
. - §2.1047, 95
B Modulation Limiting ANSI/TIA/EIA-382-A RSS-236 8/13/2013 Pass
C Audio Frequency Response ANSI/TIA/EIA-382-A §2.1047, 95 8/13/2013 Pass
RSS-236
Occupied Bandwidth §2.1049, 95
D and Emission Mask ANSI/TIA/EIA-382-A RSS-236 8/13/2013 Pass
E Conducted TX Spurious Emissions | ANSI/TIA/EIA-382-A §2R;%€-):23325 8/13/2013 Pass
Radiated TX Spurious Emissions ANSI/TIA/EIA-382-A §2R;%€):23325 8/13/2013 Pass
F
Radiated Spurious Emissions ANSIC63.4:2003 | S15SubpartB 8/13/2013 Pass
ICES-003
. §2.1055, 95
G Frequency Stability ANSI/TIA/EIA-382-A RSS-236 8/13/2013 Pass
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1.0 SCOPE

This report outlines the measurements made and results collected during electromagnetic emissions testing of the Uniden
America Corporation CB Radio Transceiver FCC/IC: AMWUT396/513C-UT396. The measurement results were applied against
the applicable EMC requirements and limits outlined in the technical rules and regulations set forth in the Federal
Communication’s Commission Code of Federal Regulations Title 47 Part 2, Part 95 Subpart D and RSS-236.

2.0 REFERENCES

2.1 Normative References

ANSI/ISO 17025:2005 General Requirements for competence of testing and calibration laboratories

IEEE/ANSI C63.4:2003 Methods of Measurement of Radio-Noise Emissions from Low-Voltage Electrical and Electronic
Equipment in the Range of 9 kHz to 40 GHz

ANSI/TIA/EIA-382-A Citizens Band Radio Service Amplitude Modulated (AM) Transceivers Operating in the 27 MHz Band

CFR Title 47 Part 2 Code of Federal Regulations

Title 47:  Telecommunication
Part 2: Frequency Allocations and Radio Treaty Matters;
General Rules and Regulations

CFR Title 47 Part 95 Code of Federal Regulations
Title 47:  Telecommunication
Part 95: Personal Radio Services
Subpart D - Citizens Band (CB) Radio Service

Industry Canada RSS-236, RSS-GEN

3.0 PASS/FAIL CRITERIA

Unless otherwise noted in the Appendices, the pass/fail criteria is the limit set forth in the reference standards. The DUT is
considered to have passed the requirements if the data collected during the described measurement procedure is no greater
than the specified limits as defined. The pass/fail statements made in this report only apply to the unit tested.

Applicant: . . - FCC ID: AMWUT396 .

Uniden America Corporation ind. Can.: 513C-UT396 Model(s): Bearcat PC687W m
DUT Type: | AM Mobile CB Radio Transceiver with Weather Alert | Frequency Range: 26.965 - 27.405 MHz
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4.0 EACILITIES AND ACCREDITATIONS

The facilities used in collecting the test results outlined in this report are located at 21-364 Lougheed Road, Kelowna, British
Columbia, Canada V1X 7R8. The radiated emissions site conforms to the requirements set forth in ANSI C63.4 and is filed and
listed with Industry Canada under File Number IC 3874A-1. Celltech test site is listed with the FCC as an accredited test facility.

5.0 GENERAL INFORMATION

5.1 DUT Description & Specifications

Device Type

Mobile CB Radio Transceiver with Weather Alert

Device Model(s)

Bearcat PC687W

Test Sample Serial No.

T/A Sample - Identical Prototype

Device ldentifier(s)

FCC ID:
Ind. Can.:

AMWUT396
513C-UT396

Transmit Frequency Range

26.965 - 27.405 MHz (Chan. 1-40)

No. of Channels

40

Manuf. Rated Output Power

36.0dBm (Conducted)

RF Output Power Tested

35.5 (Conducted)

Modulation AM
6k00A3E

Emission Designator Bn = 2M
M = 3000
Bn = 6000

DUT Power Source

12 VDC Battery, DC Power Supply (13.8 V)

Type of Equipment

Mobile
Licensed Non-Broadcast Station Transmitter (TNB)

Deviation(s) from
standard/procedure

None

Modification of DUT

None

Applicable Standards

EIA/TIA-382-A, FCC CFR 47 Part 95, RSS-GEN, RSS-236

Liniden'

Applicant: . . - FCC ID: AMWUT396 .

Uniden America Corporation ind. Can.: 513C-UT396 Model(s): Bearcat PC687W
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RF Output Power Measurement

A.1 REFERENCES

Normative Reference Standard

FCC CFR 47 §2.1046, §95D, RSS-236

A.2 LIMITS

§95.639

RSS-236, 5.2

4W (36dBm).

A.3 ENVIRONMENTAL CONDITIONS

Temperature 15°C
Humidity 40 +/-10 %

Barometric Pressure 101 +/- 3 kPa
ASSET NUMBER MANUFACTURER MODEL DESCRIPTION CAL DUE

00007 Gigatronics 8652A Power Meter 04-May-14

00014 Gigatronics 80701A Power Sensor 04-May-14
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A.4 TEST RESULTS: COMPLIES

Transmit Power
Measured (dBm) Rated (dBm) Margin (dB)
Ch.1 35.5 36.0 0.5
Ch. 20 35.3 36.0 0.7
Ch. 40 35.2 36.0 0.8
A5 SIGN-OFF

| attest to the accuracy of the data. All measurements reported herein were performed by me and are correct to the best of my
knowledge and belief. | assume full responsibility for the completeness of these measurements.

Glen Westwell
Lab Manager
Celltech Labs Inc.

8/13/2013

Date
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Appendix B Modulation Characteristics (Modulation Limiting)
B.1 REFERENCES
Normative Reference Standard | FCC CFR 47 §2.1047, Part 95D, 95.637, RSS-236, 5.3.2
B.2 LIMITS
FCC §2.1047 | Modulation can not exceed 100%
B.3 ENVIRONMENTAL CONDITIONS
Temperature 15 +/-5°C
Humidity 40 +/-10 %
Barometric Pressure 101 +/- 3 kPa
B.4 EQUIPMENT LIST
ASSET NUMBER MANUFACTURER MODEL DESCRIPTION CAL DUE
00028 HP 8901A Modulation Analyzer 21Jul14
00027 HP 8903B Audio Generator/Analyzer 21Jul14
B.5 SETUP DRAWING
Figure B.5-1 - Setup Drawing — Modulation Characteristics
Audio DUT Standard Load Modulation
Generator Analyzer
HP 8903B HP 8901A
Applicant: . . - FCC ID: AMWUT396 .
Uniden America Corporation ind. Can.: 513C-UT396 Model(s): Bearcat PC687W m
DUT Type: AM Mobile CB Radio Transceiver with Weather Alert | Frequency Range: 26.965 - 27.405 MHz
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B.6 TEST RESULTS: COMPLIES
Modulation Limiting - Uniden PC 687W
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B.7 SIGN-OFF

| attest to the accuracy of the data. All measurements reported herein were performed by me and are correct to the best of my
knowledge and belief. | assume full responsibility for the completeness of these measurements.

Glen Westwell
Lab Manager
Celltech Labs Inc.

8/13/2013

Date
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Appendix C Modulation Characteristics (Audio Frequency Response & Low Pass Filter)
C.1 REFERENCES
Normative Reference Standard | FCC CFR 47 §2.1047, TIA/EIA-382-A, Para 25.
C.2 LIMITS
FCC §2.1047 a) Voice modulated communication equipment. A curve or equivalent data showing the frequency response
) of the audio modulating circuit over a range of 100 to 5000 Hz shall be submitted.
C.3 ENVIRONMENTAL CONDITIONS
Temperature 25+/-5°C
Humidity 40 +/- 10 %
Barometric Pressure 101 +/- 3 kPa
C.4 EQUIPMENT LIST
ASSET NUMBER MANUFACTURER MODEL DESCRIPTION CAL DUE
00028 HP 8901A Modulation Analyzer 21Jul14
00027 HP 8903B Audio Generator/Analyzer 21Jul14
C.5 SETUP DRAWING
Figure C.5-1 - Setup Drawing — Audio Frequency Response
Audio DUT Standard Load Modulation
Generator Analyzer
HP 8903B HP 8901A
Applicant: . . - FCC ID: AMWUT396 .
Uniden America Corporation ind. Can.: 513C-UT396 Model(s): Bearcat PC687W m
DUT Type: AM Mobile CB Radio Transceiver with Weather Alert | Frequency Range: 26.965 - 27.405 MHz
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C.6 TEST RESULTS : COMPLIES

Audio frequency Rersponse PC687W
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C.7 SIGN-OFF

| attest to the accuracy of the data. All measurements reported herein were performed by me and are correct to the best of my

knowledge and belief. | assume full responsibility for the completeness of these measurements.

y 7%

Glen Westwell
Lab Manager

Celltech Labs Inc, 8" Aug 2013
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Appendix D Occupied Bandwidth and Emission Mask

D.1 REFERENCES

Normative Reference Standard | FCC CFR 47 §2.1049, §95.635, RSS-236, 5.4.4
Occupied bandwidth was performed by connecting the output of the DUT to the input of a

Procedure Reference/ spectrum analyzer. The unit was supplied a 2500Hz audio signal adjusted to 50% plus
Description 16dB.
D.2 LIMITS

At least 25 dB (decibels) on any frequency removed from the center of the authorized bandwidth by more
than 50% up to and including 100% of the authorized bandwidth.

RSS§?2532324 4 At least 35 dB on any frequency removed from the center of the authorized bandwidth by more than 100%
T up to and including 250% of the authorized bandwidth.

At least 53 + 10 log1o(T) dB on any frequency removed from the center of the authorized bandwidth by more
than 250%.

D.3 ENVIRONMENTAL CONDITIONS

Temperature 10 °C
Humidity 40 +/-10 %
Barometric Pressure 101 +/- 3 kPa

D.4 EQUIPMENT LIST

ASSET NUMBER MANUFACTURER MODEL DESCRIPTION CAL DUE
00051 HP 8566B Spectrum Analyzer RF Section 03-May-14
00047 HP 85685A RF Preselector 05-May-14
00027 HP 8903B Audio Generator/Analyzer 21-Jul-14

D.5 SETUP DRAWING

Figure D.5-1 - Setup Drawing — Occupied Bandwidth & Emission Mask

Audio DUT Standard Load Spectrum
Generator Analyzer
HP 8903A
Applicant: . . . FCC ID: AMWUT396 .
Uniden America Corporation ind. Can.: 513C-UT396 Model(s): Bearcat PC687W m
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D.6 TEST RESULTS: COMPLIES

D.6.1 Occupied Bandwidth

Ref 36 dBm

“RBW 300 Hz
VBW 1 kHz

Att 40 dB

SWT 560 ms

Offget 30|8 dB

b

K

20
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--10

3DB

--30

-—60
|

— S
-

1
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Date:

Center 27.205 MHz

5 kHz/

7.AUG.2013 19:00:57

Span 50 kHz

D.7 SIGN-OFF

| attest to the accuracy of the data. All measurements reported herein were performed by me and are correct to the best of my
knowledge and belief. | assume full responsibility for the completeness of these measurements.

Glen Westwell
Lab Manager

Celltech Labs Inc.

8/13/2013 Date
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Appendix E

Spurious Emissions at the Antenna Terminal

E.1 REFERENCES

Normative Reference Standard

FCC CFR 47 §2.1051, Part 95D,95.635; RSS-236, 5.4.4, RSS-GEN

E.2 LIMITS

Part 95D: 95.635
RSS-236:5.4.4

53 + 10 Log (Po) = 59dBc, 60dBc = twice the fundamental frequency.

E.3 ENVIRONMENTAL CONDITIONS

Temperature 25 +/-5°C
Humidity 40 +/- 10 %
Barometric Pressure 101 +/- 3 kPa
E.4 EQUIPMENT LIST
ASSET NUMBER MANUFACTURER MODEL DESCRIPTION CAL DUE
00027 HP 8903B Audio Generator/Analyzer 21-Jul-14
00099 Mini-Circuits BHP-50 High Pass Filter Cal on use
00241 R&S FSU40 Spectrum Analyzer 04-Sep-15

E.5 SETUP DRAWING

Figure E.5-1 - Setup Drawing — Occupied Bandwidth & Emission Mask

Audio DUT Standard Load Spectrum
Generator Analyzer
HP 8903A
Notes:
e The spectrum was searched from 9 kHz to 1GHz.
o All detected emissions have been reported.
Detected Emissions
Emission
Frequency Level Level Limit Margin
[MHZ] [dBm] [dBc] [dBc] [dB]
23.69 -38.0 74.0 60 -14.0
26.9 -35.1 711 60 -11.1
54.4 -29.7 65.7 60 -5.7
81.6 -29.5 65.5 60 -5.5
190.44 -36.9 72.9 60 -12.9
Applicant: . . . FCC ID: AMWUT396 .
Uniden America Corporation ind. Can.: 513C-UT396 Model(s): Bearcat PC687W m

DUT Type: AM Mobile CB Radio Transceiver with Weather Alert

Frequency Range:

26.965 - 27.405 MHz

2013 Celltech Labs Inc. | This document is not to be reproduced in whole or in part without the prior written permission of Celltech Labs Inc.
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E.6 TEST RESULTS: COMPLIES
® “RBW 100 kHz Marker 2 [T1 ]
VBW 300 kHz -30.18 dBm
Ref 36 dBm “Att 20 dB SWT 100 ms 54.008514000 MHz
Offset 30|8 dB Marker| 1 [T1 ]
82|.008262p00 MHz
1 PKaaliB)
VIEW,
LVL
F1
O
+-1lo
| _to 3DB
T D1 -24 [dBm
2
| _ c' Y
+-40
+-50
+-60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz
Date: 7.AUG.2013 19:37:19
Applicant: . . - FCC ID: AMWUT396 .
Uniden America Corporation ind. Can.: 513C-UT396 Model(s): Bearcat PC687W m

DUT Type:

AM Mobile CB Radio Transceiver with Weather Alert

Frequency Range:

26.965 - 27.405 MHz
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E.7 TEST RESULTS: COMPLIES
<%%> *RBW 100 kHz Marker 2 [T1 ]
VBW 1 MHz -29.66 dBm
Ref 36 dBm *Att 20 dB SWT 2.5 ms 54.408514000 MHz
Offget 30!8 dB Marker| 1 [T1 ]
30 451 20—elBn
55[.400514P00 MHz
1 RV
LVL
+10
-0
+-10
20 3DB
D1 -24 [dBm
D
+-30
--40
+-50
+-60
Center 54.400514 MHz 200 kHz/ Span 2 MHz
Date: 7.AUG.2013 19:38:46
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E.8 TEST RESULTS: COMPLIES
® “RBW 100 kHz Marker 1 [T1 ]
VBW 1 MHz -29.48 dBm
Ref 36 dBm “Att 20 dB SWT 2.5 ms 81.632000000 MHz
Offset 30|8 dB
+30
1 RMpalli%Te)
VIEW
LVL
10
+0
+-10
L -20 3DB
D1 -24 [dBm
L
+-30 l//, \\\
o W N
+-50
+-60
Center 81.624 MHz 200 kHz/ Span 2 MHz
Date: 7.AUG.2013 19:39:57
Applicant: . . - FCC ID: AMWUT396 .
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DUT Type:
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E.9 TEST RESULTS: COMPLIES
® *RBW 100 kHz Marker 1 [T1 ]
VBW 1 MHz -36.93 dBm
Ref 36 dBm *Att 20 dB SWT 2.5 ms 190.440000000 MHz
Offpet 30!8 dB
30
1 RMpals.Ts)
VIEW
LVL
+10
-0
+-10
20 3DB
D1 -24 |dBm
+-30
Y
|40 wf\' NM
+-50
+-60
Center 190.44 MHz 200 kHz/ Span 2 MHz
Date: 7.AUG.2013 19:41:31
Applicant: . . - FCC ID: AMWUT396 .
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AM Mobile CB Radio Transceiver with Weather Alert
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E.10 TEST RESULTS: COMPLIES

®

“RBW 100 kHz

Marker 1 [T1 ]

LVL

VBW 1 MHz -38.04 dBm
Ref 36 dBm *Att 20 dB SWT 2.5 ms 23.691000000 MHz
offfet 30[8 dB ||
-30-
1 RV IPYY
TEW|
-10-
-0
-10
-—20-
D1 -24 [dBI
-—30:
1
- TR
M\MMWWMW Pt ] Ay
+-50
-—60-

Center 23.699 MHz

100 kHz/

Span 1 MHz

LVL

3DB

Date: 7.AUG.2013 19:45:58
® “RBW 10 kHz  Marker 1 [T1 ]
VBW 100 kHz -39.78 dBm
Ref 36 dBm *Att 20 dB SWT 5 ms 23.691000000 MHz
offfet 30[8 dB ||
-30
1 RVEIPY
[VIEW|
-10
-0
=—10
--20
D1 -24 [dBm
-—30.
1) /
" WJ/ \Jv

Center 23.691 MHz 50 kHz/ Span 500 kHz
Date: 7.AUG.2013 19:46:45
Applicant: . . - FCC ID: AMWUT396 .
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E.11 TEST RESULTS: COMPLIES
% *RBW 10 kHz  Marker 1 [T1 ]
VBW 100 kHz -35.14 dBm
Ref 36 dBm *Att 20 dB SWT 2.5 ms 26.900000000 MHz
Offget 30!8 dB
30
1 RMjallsets)
=
LVL
+10
-0
--10
20 3DB
D1 -24 |dBm
--30
/N
A'/\‘“ YA NV V’\/..,\/\/ \V“/r\/\/ﬂ"ﬂ\/\ "/\/\/\/\
--60
Center 26.9 MHz 20 kHz/ Span 200 kHz
Date: 7.AUG.2013 19:48:13
E.12 SIGN-OFF
| attest to the accuracy of the data. All measurements reported herein were performed by me and are correct to the best
of my knowledge and belief. | assume full responsibility for the completeness of these measurements.
Glen Westwell
Lab Manager
Celltech Labs Inc.
8/13/2013 Date
Applicant: . . - FCC ID: AMWUT396 .
Uniden America Corporation ind. Can.: 513C-UT396 Model(s): Bearcat PC687W m
DUT Type: | AM Mobile CB Radio Transceiver with Weather Alert | Frequency Range: 26.965 - 27.405 MHz
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Appendix F

Radiated Spurious Emissions

F.1 REFERENCES

Normative Reference Standard

FCC CFR 47 §2.1053, §95.635, §15B: RSS-236, 5.4, RSS-GEN

Procedure Reference

ANSI/TIA/EIA-382-A, ANSI C63.4

F.2 LIMITS
FCC §95.635 At least 53 + 10 log1o(T) dB on any frequency removed from the center, 60 dB twice removed from
RSS-236, 5.4 fundamental.

F.3 ENVIRONMENTAL CONDITIONS

Temperature 18 °C
Humidity 40 +/- 10 %
Barometric Pressure 101 +/- 3 kPa
F.4 EQUIPMENT LIST
ASSET NUMBER MANUFACTURER MODEL DESCRIPTION CAL DUE

00072 EMCO 2075 Mini-mast cnr
00073 EMCO 2080 Turn Table cnr
00071 EMCO 2090 Multi-Device Controller cnr
00241 R&S FSU40 Spectrum Analyzer 04-Sep-15
00050 Chase CBL-6111A Bilog Antenna 03-May-15
00055 EMCO 3121C Dipole Antenna 27-Aug-14
00051 HP 8566B Spectrum Analyzer RF Section 03-May-14
00049 HP 85650A Quasi-peak Adapter 06-May-14
00047 HP 85685A RF Preselector 05-May-14
00006 R&S SMR 20 Signal Generator (10MHz-40GHz) 30-Apr-14
00239 Mini-Ccts ZFL-1000VH Amplifier 10MHz-1GHz Cal on use
00007 Gigatronics 8652A Power Meter 04-May-14
00014 Gigatronics 80701A Power Sensor 04-May-14

cnr = calibration not required

Liniden'

Applicant: . . . FCC ID: AMWUT396 .

Uniden America Corporation ind. Can.: 513C-UT396 Model(s): Bearcat PC687W
DUT Type: | AM Mobile CB Radio Transceiver with Weather Alert | Frequency Range: 26.965 - 27.405 MHz
2013 Celltech Labs Inc. | This document is not to be reproduced in whole or in part without the prior written permission of Celltech Labs Inc.
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F.5 MEASUREMENT EQUIPMENT SETUP

MEASUREMENT

For the field strength measurements, the measurement equipment was connected as shown in F.6. A
number of antennas were used to cover the applicable frequency range tested. The ranges in which each
antenna was used are as follows. For the final substitutions, the DUT was replaced with the appropriate
antenna and fed from a CW signal source sulfficient to replicate the received field strength of the emission

EQUIPMENT
CONNECTIONS

being investigated.

Frequency Range

RX Antenna

TX Antenna

9kHz — 30MHz

6502 Loop Ant

N/A

30 MHz - 1GHz

Bilog

Dipole

MEASUREMENT
EQUIPMENT
SETTINGS

settings:

For measuring the radiated field strength of emissions, the spectrum analyzer wa

s set to the following

Range

RBW

VBW

kHz

kHz

Detector

9kHz — 30MHz

10

30

Peak

30 MHz - 1GHz

100

300

Peak

1 GHz - 18 GHz

1000

3000

Peak

F.6 SETUP DRAWING

Figure F.6-1 - Setup Drawing — Detected Radiated Spurious Emissions

STANDARD
TRANSMITTER
LOAD

;
;
‘
' TRANSMITTER]
' UNDER TEST

[ 1

TURNTABLE |

STANDARD TEST SITE

SPECTRUM
ANALYZER

Substitution
Antenna

Test
Antenna

RF SIGNAL
GENERATOR

SPECTRUM
ANALYZER

TURNTABLE

STANDARD TEST SITE

Notes:

e The spectrum was searched from the lowest frequency generated in the device to the 10™ harmonic of the fundamental.
e All detected emissions have been reported.
e The EUT was searched on all axis for worst case performance.

Applicant: . . .
Uniden America Corporation

FCC ID:
Ind. Can.:

AMWUT396
513C-UT396

Model(s):

Bearcat PC687W

DUT Type:

AM Mobile CB Radio Transceiver with Weather Alert

Frequency Range:

26.965 - 27.405 MHz

Liniden'

2013 Celltech Labs Inc.
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F.7 TEST RESULTS: COMPLIES

Radiated Emissions: Signal Substitution (Fig. A&B)

(MHz) (dBuV) (dB) (+dBd) (-dB) (dBm) (dBm) (dB)
54 .41 \Y N.D. N.D. -1.45 21.4 N.D. -24.0 N.D
81.6 \Y 42.9 -65.1 -0.05 215 -86.65 -24.0 -62.65
108.82 \Y 56.8 -50.4 -0.15 21.6 -72.15 -24.0 -48.15
136.025 H 47.2 -70.3 -0.55 21.6 -92.45 -24.0 -60.45
163.23 \Y 47.3 -61.6 -1.05 21.6 -84.25 -24.0 -60.25
190.435 \Y 456 -68.1 -0.95 216 -90.65 -24.0 -66.65
217.64 \% 48.2 -64.2 -0.75 21.6 -86.55 -24.0 -62.55
244 845 \Y 427 -71.3 -0.25 21.6 -93.15 -24.0 -69.15
272.05 \% 35.8 -73.1 -0.35 21.6 -95.02 -24.0 -71.05
Note: N.D. = Not Detected.
Applicant: Uniden America Corporation Ir':(i%la?;.: SAll\:/sl\CI:VlLJJﬁ?s%% Model(s): Bearcat PC687W m
DUT Type: | AM Mobile CB Radio Transceiver with Weather Alert | Frequency Range: 26.965 - 27.405 MHz
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Data from Chamber, Fig. A

Part 15B, Radiated Emissions plot using peak Detector

1300

1200F

100d

1000F

Amplitude (dBuVv)

Radiated Spurious Emissons:

Uniden PC687W

Vertical Polarization v- Harmonics

+
1000m
Frequency

Amplitude

Radiated Spurious Emissions:

Uniden PC687TW

Horizontal Polarization - Harmonics

t
1000
Frequency

Applicant: . . - FCC ID: AMWUT396 .
Uniden America Corporation Ind. Can.: 513C-UT396 Model(s): Bearcat PC687W
DUT Type: | AM Mobile CB Radio Transceiver with Weather Alert | Frequency Range: 26.965 - 27.405 MHz
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Data from Chamber, Fig. A

Part 15B, Radiated Emissions Plots using Peak Detector (RX)

Radiated Spurious Emissons:
Uniden PC687TW
Vertical Polarization
1300
12004
oo

10004

Amplitude (dBuV)

w0} S e —

s00f
2004
10f

t
100M 1000M
Frequency

Radiated Spurious Emissions:
Uniden PC687W
Horizontal Polarization
1300
200
n00d

10004

Amplitude

a00F e e

3004
004
1004

t
10.0M 100.0M
Frequency

F.8 SIGN-OFF

| attest to the accuracy of the data. All measurements reported herein were performed by me and are correct to the best of my
knowledge and belief. | assume full responsibility for the completeness of these measurements.

Glen Westwell

Lab Manager
Celltech Labs Inc.

8/13/2013
Date
Applicant: . . - FCC ID: AMWUT396 .
Uniden America Corporation ind. Can.: 513C-UT396 Model(s): Bearcat PC687W m

DUT Type:

AM Mobile CB Radio Transceiver with Weather Alert | Frequency Range:

26.965 - 27.405 MHz
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Appendix G

Frequency Stability

G.1 REFERENCES

Normative Reference Standard

FCC CFR 47 §2.1055, §95.625, RSS-GEN

Procedure Reference /
Description

The frequency stability shall be measured with variation of ambient temperature as follows:
(1) From -30° to +50° centigrade.

G.2 LIMITS

FCC §95.625

Each channel must be maintained within a frequency tolerance of 0.005%.

G.3 ENVIRONMENTAL CONDITIONS

Temperature 25 +/-5°C
Humidity 40 +/-10 %
Barometric Pressure 101 +/- 3 kPa
G.4 EQUIPMENT LIST
ASSET NUMBER MANUFACTURER MODEL DESCRIPTION CAL DUE
na ESPEC ECT-2 Heater/Refrigerator na
0003 HP 53181A Frequency Counter 09-Apr-14
na HP E3611A DC Power Supply Cal on use
00234 VWR 61161-378 Temperature Humidity Monitor 10-Dec-14
G.5 SETUP DRAWING
Figure G.5-1 - Setup Drawing — Frequency Stability
500hm Frequetncy
I DUT Ii terminator counter
DC Power
Supply
Applicant: . . . FCC ID: AMWUT396 .
Uniden America Corporation ind. Can.: 513C-UT396 Model(s): Bearcat PC687W m
DUT Type: | AM Mobile CB Radio Transceiver with Weather Alert | Frequency Range: 26.965 - 27.405 MHz
2013 Celltech Labs Inc. | This document is not to be reproduced in whole or in part without the prior written permission of Celltech Labs Inc. Page 27 of 32
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G.6 TEST RES

ULTS : COMLIES

Channel: 20
Temperature Assigned Frequency Measured
(degrees C) (MHz) Frequency (MHz) Deviation (%)
-30 27.205 000 27.204 980 -0.0000735%
20 27.205 000 27.205 126 +0.0004632%
10 27.205 000 27.205 101 +0.0003713%
0 27.205 000 27.205082 +0.0003014%
10 27.205 000 27.205 041 +0.0001507%
20 27.205 000 27.204 935 -0.0002389%
30 27.205 000 27.204 855 -0.0005330%
0 27.205 000 27.204 878 -0.0004484%
50 27.205 000 27.204 913 -0.0003198%

Remark: Pass/fail criteria for frequency tolerance is 0.005%

Assigned frequency Measured Frequency
Battery % (MHz) (MHz) Deviation %
-15% 27.205 000 27.204 935 0.0002389%
0% 27.205 000 27.204 935 0.0002389%
15% 27.205 000 27.204 936 0.0002353%
G.7 SIGN-OFF

| attest to the accuracy of the data. All measurements reported herein were performed by me and are correct to the best of my

knowledge and belief. | assume full responsibility for the completeness of these measurements.

Glen Westwell
Lab Manager
Celltech Labs Inc.

8/13/2013 Date
Applicant: . . - FCC ID: AMWUT396 .

Uniden America Corporation ind. Can.: 513C-UT396 Model(s): Bearcat PC687W m
DUT Type: | AM Mobile CB Radio Transceiver with Weather Alert | Frequency Range: 26.965 - 27.405 MHz

2013 Celltech Labs Inc.

This document is not to be reproduced in whole or in part without the prior written permission of Celltech Labs Inc.

Page 28 of 32




Test Report Serial No.:

080813AMW-T1248-E95D

Test Report Issue Date:

8/13/2013

Measurement Date(s):

08/01/2013-08/09/2013

Test Report Revision No.:

1.0

(Celltech

Truteg ant Ergosenr Servces Lab

Rule Part(s) Applied:

FCC 47 CFR §2, §95D,
RSS-236, RSS_GEN

Test Site Registration(s):

FCC Accredited Site

N g

ey ot
Test Lab Certificate No. 2470.01

Appendix H

Device Photographs

H.1 DUT PHOTOS

H.2 DUT PHOTOS

Applicant: ) . . FCC ID: AMWUT396 .
Uniden America Corporation ind. Can.: 513C-UT396 Model(s): Bearcat PC687W
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